Corporatica Falconbridge Copper File No.- 83-138 sk e 3 1582
6415 - 64 Streot
o Delia i Fm Date:  September 9, 1983 CHC Genchen
o gi SEE Samples: nrill core chips Q'/Aﬁgdﬁ R@Q;QS
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Ly 3t RESOURGE LABORATORIES LTD.
#8, 7550 RIVER ROAD, DELTA, B.C. V4G 1C8 / TEL. (604) 946-4448
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Attention: Mr. A. Davidson ASEAT REPORT ’PVDWM 77/5
Sample ©qa&/'
No Au (ez/fton) Ag (oz/ton) %Cu %Pb “Zn %Ba
N044 .035 2.90 .78 16.8 25.16
0050 .303 .08 .01 .02 .06
0342 .015 .25 .01 . .01
0401 .006 .04 01 .01 .02
0402 i .006 = e .01 +01 .02
0403 .003 .03 .01 .01 .02
0404 .003 .03 .01 .01 .01
0405 .002 .03 L JOL .02
0406 .002 .03 .01 01 .03
0407 .003 .03 .02 .01 .01
Rejects retained one month. )
Pulps retained one month ) - - ;_d_._ S =
unless specific arrangements O i b B WAC JEA T N A NN

made. Llcensed Assayer of British Columbia



an RESOURCE LABORATORIES LTD. ;—
SILE

#8, 7550 RIVER ROAD, DELTA, B.C. V4G 1C8B / TEL. (604) 946-4448 J
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e
To: Corporation Falconbridge Copper File No: 83-144
6415 ~ 64 Street ]
Delta, B.C. Date: September 22, 1983
Attn: Mr. A, J. Davidson
ASSAY REPORT
Sample Au (oz/ton) Ag (oz/ton) Cu (%) Pb (%) Zn (%)
0653 .001 .08 42 <.01 2.6
0654 .001 .08 .62 ¢ .01 2.4

Licensed Assayer of British Columbia



TERRAMIN RESEARCH LLABS LLTD.

] _
ML EILE

ANALYTICAL REPORT

Job # 83-317 Corp. Falconbridge Copper Date Nov. 5, 1983
Client Project Page 1/3

Sample No. sio, ca0 MgO Na,O Fe 0, Ba Cu zn

% % % % % ppm ppm ppm

GC-83~0357 53.7 8.65 2.11 4,53 6.38 510 48 564

0358 63.7 2.97 3.08 2.60 7.34 970 45 76

0359 55.8 6.84 2.62 2.02 9.34 1660 126 94

0360 62.5 3.50 2.72 3.38 10.3 610 70 107

0361 51.4 4.32 7.51 3.13 11.4 190 56 93

0362 52.8 6.10 5.90 2.43 10.6 150 84 77

0363 50.1 10.5 7.26 2.64 14.8 190 63 64

0364 52.2 9.19 5.80 2.45 10.2 330 58 52

0365 58.7 6.52 2.14 1.23 8.55 1630 81 87

0366 55.6 5.36 3.23 3.63 8.95 1020 10 45

0367 49.9 7.61 5.34 .721 11.1 910 107 63

0368 48.4 5.83 6.05 2.09 10.7 1040 81 76

0369 56.0 6.48 7.16 4.22 8.94 330 122 55

0370 51.8 10.2 9.93 2.95 9.94 280 99 51

0371 54.7 9.95 7.15 3.44 8.92 300 75 47

0372 48.6 7.23 5.45 2.67 11.1 500 76 68

1237 55.8 9.82 3.22 4,54 7.95 310 73 65

1238 56.4 6.90 4.28 3.79 9.23 330 48 65

1239 51.6 8.58 4.58 3.88 10.4 170 84 73

1240 51.8 3.93 5.54 1.44 11.1 970 11 79

1241 62.3 5.95 3.23 2.95 7.12 850 30 73
SM~-83-1242 53.0 5.09 5.95 3.19 9.93 870 80 68
1243 52.2 8.51 5.45 2.74 9.01 600 75 56

1244 51.2 6.20 9.15 1.69 10.9 720 101 62

1245 52.0 6.60 6.22 3.60 10.6 470 74 68

14, 2235 - 30th Avenue N.E., Calgary, Alberta T2E 7C7
(403) 276-8668 Telex 03-821172 CGQY
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TERRAMIN RESEARCH LABS LTD.

ANALYTICAL REPORT

Job # 83-317 Date
Client Project Page 2/3
Sample No. SiO2 ca0o MgO Na2o Fe203 Ba Cu zZn
% % % % % Ppm pprm ppm
SM-83-1246 53.0 5.62 5.82 4.04 9.72 650 55 45
1247 5.03 9.60 9.19 2.87 10.8 520 81 59
1248 49.5 5.53 7.18 2.29 9.76 620 71 63
1249 52.4 6.73 5.59 3.87 9.51 260 94 65
1250 51.4 6.27 6.17 3.69 10.5 840 98 60
1251 48.6 5.82 6.53 3.22 11.8 550 112 74
1252 53.2 6.56 8.89 3.69 10.1 500 78 57
1253 52.8 5.44 5.41 2.44 10.3 780 70 72
1254 56.4 6.32 5.24 4.19 9.61 330 82 59

14, 2235 - 30th Avenue N.E., Calgary, Alberta T2E 7C7
Telex 03-821172 CGY

(403) 276-8668




ANALYTICAL REPORT

Job # 83-317 Corp. Falconbridge Copper Date Nov.5, 1983
Client Project Page 3/3
Sample No. 8102 MgO NaZO Fe2o3 T102 Ba Cu zZn
% % % % % pprm ppm Ppm
PF-0238 72.3 2.22 3.33 4.64 .183 1100 27 38
0239 52.6 5.41 3.32 12.4 1.38 390 55 81
0240 49.9 7.05 1.98 14.4 1.87 150 112 56

14, 2235 - 30th Avenue N.E,, Calgary, Alberta T2E 7C7

(403) 276-8668

Telex 03-821172 CGQY




TERRAMIN RESEARCH LABS LTD.

ANALYTICAL REPORT

Job # 83-257-B Date
Client Project Page 6/6
Sample No. SiO2 MgO Na2o Fe2o 'l‘io2 Ba Cu Zn
oN % % % % % ppm ppm ppm
PosTuk -1 |
PF - 300 72.7 1.91 3.18 6.82 .300 2300 17 40
301° 47.5 6.00 3.71 11.9 2.85 1370 44 76
302 49.8 5.87 4.53 10.3 .550 80 58 81
7} 303 48.3 7.71 3.13 10.8 .567 310 142 48
304 46.0 4.54 4.54 8.99 .517 150 146 60
305 51.3 6.12 6.20 8.14 .617 100 31 63
833007 (?) 68.7 2.09 5.51 3.85 .250 740 23 55
X1 82.8 .284 1.71 .543 .100 560 4 7
X 2 79.4 .128 3.75 .829 .100 710 20 5
X 3 48.8 4.006 3.64 10.0 1.33 310 49 98

(403) 276-8668

14, 2235 - 30th Avenue N.E., Calgary, Alberta T2E 7C7
Telex 03-821172 CGY




Corporation Falconbridge Copper

JOB #

83-248

BTy
i TERRAMIN RESEARCH LABS LTD. Page 1,3
Client No. Sio2 Al203 cao MgO N2O K20 Fe20 MnO 'I‘io2 Ba Cu zZn Au Ag
% % % % % % % % % Ppm Ppm ppm Ppb PpPb
1 BCS - 0065 71.4 | 12.8 | 1.01 | .917 | .464 | 2.59 | 3.29 | .074 | .183 32 56
2 0066 46.6 | 18.3 | 5.46 | 5.24 | 2.63 | .570 | 11.8 | .191 | .700 23 67
3 0067 69.9 | 14.6 | 1.21 | 1.87 | .415 | 2.87 | 4.32 | .088 | .200
4 0068 71.0 | 13.2 | 2.64 | .405 | .782 | 2.65 | 2.43 | .065 | .150 9 31
& 0069 72.2 | 13.2 | .133 | .249 | .995 | 2.68 | 3.45 | .129 | .150 10 32 %
6 0070 80.4 | 9.26 | .043 | .184 | .191 | 2.40 | 4.23 | .003 | .083 20 47
7 0071 370 160 18 220
8 e 0072 45.8 | 20.4 | 8.63 | 3.38 | .968 | 1.27 | 16.3 | .247 | 1.45 1300 2
9 = 0073 51.3 | 20.0 | 7.64 | 1.77] 1.14 | 2.05 11.7 | .125 | 1.43 20 51
10 0074 51.1 | 15.9 | 1.72 | 10.4 | 1.94 033 | 12.3 | .497 | .667 50 [3100 590
1 0075 150
2 A y& 0076 36.4 | 22.7 | .098 | 13.2 | .090 | 3.42 | 12.2 | .364 | 2.07 | 1880 32 350 32 110
__;F“ k‘ 0077 45.8 | 31.6 | .010 | 1.17 | .319 | 9.52 | 3.85 | .0l2 | .117 | 4600 37 23 106 92n
4 ! | 0078 76.8 | 12.7 | .235 | 1.94 | 2.71 | 2.14 | .860 | .019 | 1.25 800 7 24
5 0079 5 10 10 30
6 0080 43.6 | 22.1 | 18.3 | .496 | 1.01 | .217 | 11.3 | .232 | .117 4 24
7 0081 .334 1050 3 14 10 10
8 0082 150
9 0083 34 g i 12 10
20 0084 73.6 | 13.0 | .744 | 2.47 | .253 | 2.43 | 1.86 | .015 | .150 | 870 6 12




JOB # g83-248

TERRAMIN RESEARCH LABS LTD. Page 2/3
Client No. SiO2 Alzo Cao MgO Na20 KZO Fe20 MnO TiO2 Ba Cu Zn Au Ag
% % % % % % % % % ppm Ppm Ppm Ppb Ppb

21 BCS - 0085 72.1 | 13.4 | .637| 3.28 | 1.18 | 2.52 | 2.86 | .025 | .183 |1080
2 0086 74.7 | 12.7 | .368 | 2.57 | 3.11 | 1.69 | 2.66 | .026 | .150
3 0087 78.7 | 11.7 | .688 | 2.17 | 2.72 | 1.57 | .860 | .013 | .100 2 13
4 0088 72.9 | 12.5 | .210{ 2.59 | 2.78 | 1.75 | 4.45 | .028 | .167 | 620 16 19 .

.. 0089 55.0 | 17.6 | 4.98 | 6.48 | 3.24 | .164 | 11.4 | .200 | .600 -
6 0090 45 81 16 ~go
7 0236 410 56 31 8 10
8 0251 52.2 | 21.0 | .229| 3.15 | 1.89 | 1.66 | 12.7 | .137 | .717 67 99
9 0252 46.4 | 18.1 | 9.78 | 6.08 | 2.16 | .717 | 13.9 | .207 | .767 52 70

30 __0253 45.3 | 17.2 | 10.7 | 2.93 ] 5.77 | 1.11 | 9.44 | .141 | .634 110 94
1 0254 74.9 | 11.5 | .814 | 2.34 | 3.45 | .958 | 1.90 | .023 | .100 4 13
2 0255 65.7 | 15.5 | .207 | 4.10 | 3.22 | 1.70 | 4.85 | .046 | .350 113 86

l B 0256 63.1 | 18.3 | 1.62 | 3.51 | .847 | 2.69 | 5.86 | .059 | .334 26 52 N

' ]
4 0301 52.4 | 17.8 | 2.60 | 4.29 | 2.91 | .969 | 13.7 | .166 | 1.98 -

S 0302 44.7 | 12.7 | 5.82 | 5.31 | 1.47 | .040 | 18.3 | .216 | 3.92

6 0303 47.3 | 14.2 | 4.49 | 4.24 | 2.51 | .554 | 17.0 | .185 | 1.95

7 0304 70.6 | 14.0 | .306 | 4.66 | 2.44 | 1.80 | 3.68 | .032 | .183

8 0305 54.1 | 14.6 | .347 | 5.27 | 1.51 | .830 | 15.3 | .261 | 1.82

° 0306 69.7 | 14.2 | 2.15| 1.02 | 2.56 | 2.10{ 5.25 | .092 | .250

40 0307 70.8 | 13.6 | .122 | .915 148 | 4.33 | 2.80 | .019 | .150




= ' JOB # 83-248
TERRAMIN RESEARCH LABS LTD. Page  3/3

-~

- Client No. $i0, | Al,0, caO MgO Na,0 | K,0 Fe,0, MnoO Tio, Ba Cu Zn Au Ag
% % % % % % % % % ppm ppm ppm PPb PPrb
41 BCS - 03208 72.5 | 12.7 | .102| .e40 | .178 | 3.87 | 3.76| .022 | .133 .
2 0309 75.1 | 12.1| .041| .207 | .402 | 3.05| 2.43| .017{ .083| 750 8 26
3 0310 78.1| 9.63 | .067| .240| .767 | 2.69 | 1.19| .021 | .083| 610 4 7
4 0311 69.3 | 14.2 | .041| 1.02| .173 | 4.36| 4.85| .019| .167 | 2360 7 8
s 0312 48.3 | 18.5| 6.55| 2.29 | 1.91 | 1.30| 15.3| .092 | .834| 670 440 59 6 | —)
- 6 0313 76.1 ] 11.9| .267| 2.67 | 1.10| 2.55| 2.50| .037 | .117 | 1160 17 42
7 0314 70.8 | 12.1 | .435| 2.62 | .553 | 2.63 | 3.42| .023 | .150]| 970 4 11
8 0315 92.6 | .189| .038| .023 |{.013 | .012| 6.32| .136 | .017 20 26 8
8 0316 76.1 | 12.3| .252| 2.19| .e78 | 2.90| 3.72 | .019| .133 {1150 8 13
50 0317 73.6 | 11.7 | .038| 1.87 | .137 | 3.08| 7.00| .023| .167 1590 5 15
1 0318 68.9 | 13.0| .190| 3.22 | 1.82 | 1.86| 4.63| .026 | .200| 770 11 22
2 0319 40.9 | 19.8| 10.9| 5.11 | 1.30 | .231| 12.3 | .081| .967 | 220 10 33
? 0320 72.7 | 13.4| .693| 2.45| 4.62 999 | 2.00{ .031 | .167| 470 1 45 —-
4 0321 75.1 | 11.3 | .147| 3.48 | .508 | 2.30| 3.45| .065| .100| 970 4 68
55 0322 70.2 | 13.2 ] .582| 2.35| 2.47 | 3.49| 3.60| .062 [ .200 | 1050 4 40
6
7
8
9
0




T A ——— JOB # 83-262-A
—\jj W= TERRAMIN RESEARCH LABS LTD. Page  2/2
Client No. | Sio2 A1203 cao MgO Na20 KZO Fezo MnO TiO2 Ba Cu Zn Au Ag
% % % % % % % % % ppm ppm ppm pPpb PPb
21 BCS - 0323 45.8 12.8 6.90 ] 3.43 1.51 .880 | 12.1 0.160 2.54 170 78 68 f
2 0324 70.4 13.8 .252 ] 2.45 1.77 3.18 | 4.62 0.015 0.25 | 1920 8 11 :
i
3 0325 75.3 12.1 | 1l.64| 2.93 3.30 .681 | 3.03 0.026 | 0.27 300 1 15 ( |
4 0326 77.9 { 11.3 .473 | .670 | 4.23 1.27 | 3.31 | 0.032 0.40 1 1270 2 41 ;
5 0327 57.1 | 17.0 .799 | 6.60 | 3.80 1.17 | 8.16 | 0.166 | 0.68 340 1 48 i
6 0329 68.2 | 12.8 | 3.74 1 2.75 .822 1.47 1 6.37 | 0.048 | 0.22 4 27
7 0330 72.5 | 13.2 190 3.33 |3.30 1.60 | 3.64 0.093 ' 0.25
8 0331 67.6 | 14.2 .323 ] 3.30 | 3.40 1.94 | 4.44 0.185 | 0.35 1070 18 117 j
9 0332 72.3 10.8 .900 | 3.71 .279 1.86 | 5.05 | 0.075 0.15 o 1
30 0333 69.3 | 16.8 .165|1.69 |3.26 4.08 | 2.88 | 0.025 | 0,28 | 1810 1 54 ;
1 0334 73.6 | 12.3 .095 | 2.74 .353 3.40 | 3.18 | 0.062 | 0.22 J
2 0335 70.4 | 14.4 .588 | 1.74 | 2.70 3.01 | 3.40 . 044 0.23 | 1090 1 65 !
3 0336 76.4 | 134. .334 | .638 |4.08 2.47 1 1.25 | 0.003 0.23 | 870 -1 16
4 0338 67.4 | 14.6 .625 1 2.77 6.17 .694 | 3.60 | 0.092 0.30 i
!
5 0339 48.3 14.9 | 4.62 | 4.59 |2,53 1.31 |13.2 |0.194 2.34 g
[
6 0340 67.2 | 14.4 .186 | 3.58 |2.14 2.92 | 3.74 0.063 0.30 | 1710 5 86 J
7 0341 71.2 ) 13.2 .709 | 2.35 |3.72 1.83 {3.21 | 0.061 0.22 820 1 65 i
: |
|
9 |
:




AR o | JOB # 83-403

Corporation Falconbridge Copper uHN l (3 i%;*l
| Page 1/1

Client No. SiO2 A1203 cao MgO Nazo K2O Fezo3 MnoO 'I‘iO2 L.O.I. Ba Cu Zn

% % % % % % % % % % ppm ppm ppm

1 BCS 293 49.4 14.9 9.29 6.02 2.21 | .424 12.4 | .183 1.80 2.65 210 140 69

2 294 65.9 13.0 .893 5.77 .851 | 1.57 5.53 | .039 | .384 3.70 620 4 27

3 295 71.0 15.3 .926 . 597 3.96 |1.95 2.25 | .083 .167 1.90 790 3 36

4 ?96 64.2 12.1 6.00 3.28 1.58 | .030 8.57 | .129 1.12 2.85 100 46 140

5 297 49.4 12.8 10.2 7.13 1.86 | .092 13.2 | .186 2.37 2.70 150 155 78

6 298 49.4 14.0 10.1 5.59 1.60 | .046 13.7 .2d0 3.00 3.00 60 198 88

7 299 69.7 14.4 .774 1.39 3.33 12.35 3.07 | .052 .317 2.40 | 1150 4 42

8 300 68.9 14.5 .270 1.86 3.22 {3.99 3.29 | .035 .300 2.40 | 1830 3 59

9 351 70.4 14.2 .278 1.72 3.83 |-2.75 3.33 | .049 .284 2.05 | 1370 8 69

10 T 7352 70.8 | 14.5| .462| 2.11 | 6.97 |.241 2.22 | .056 350 | 1.40| 60 4 64

1 353 49.2 13.8 10.2 6.10 1.66 | .227 13.2 | .207 2.69 3.25 160 54 74

2 354 48.1 16.8 9.39 3.60 2.32 | .136 12.0 | .151 2.52 4.25 120 310 . 105

3 355 49.0 14.2 10.1 6.43 1.82 | .268 12.6 | .186 2.42 2.50 190 128 74

14 356 73.2 12.8 .733 1.33 2.66 [1.86 2.65 | .039 .284 2.10 250 43 41
5
6
7
8
9
0]




Corp. Falconbridge Copper JOB # 83-204

Page 1,1
Client No. Ba SiO2 A1203 Ca0 MgO Na20 K2O Fe203 MnO TiO2 Cu Pb Zn Au Ag
% % % % % % % % % % ppm pPpm ppm ppb PpPb
1 BCS - 0126 67.8 15.7 2.29 2.09 4.65 2.37 3.39 | 0.017 0.20 190 15 18 10
2 0127 68.0 15.7 2.22 2.12 3.99 2.81 3.43 | 0.017 0.20 194 16 10 10
3 0128 63.3 14.9 3.01 1.67 0.73 5.18 8.52 [ 0.026 0.23 137 22 18 60
4 0136 46.0 7.18 12.7 11.7 0.10 0.98 14.3 [ 0.480 0.18 | 1490 132 3900 6 550
- 0138 61l.4 14.2 4.45 3.65 1.59 3.12 8.52 {0.469 1.53 70 lel 6 330
6 0140 66.7 14.2 2.81 2.02 2.16 2.51 8.01 {0.080 0.75 | 1010 1090 4 210
7 0141 63.1 14.5 4.57 1.26 2.04 4.10 3.02 | 0.052 0.20 520 42 26 370
8 0142 65.5 14.7 2.49 1.64 1.02 5.23 5.85 | 0.044 0.23 | 600 21 102 330
9 _ ‘2£43 53.3 17.4 2.74 4.24 | 0.94 4.04 13.5 | 0.176 1.97 | 1100 ] 340 2 190
0 0147 0.043| 63.3 14.2 1.11 1.52 4.99 1.82 9.61. | 0.165 1.07 18 73 146 80
1 0150 54.0
2
3
- 4) '
5
6
7
; .
9




Corporation Falconbridge Copper JOB # 83-055
TERRAMIN RESEARCH LABS LTD. Page  1/3
Client No. sio, | Al,0,| CaO | MgO Na,0 K,0 | Fe O | MO | TiO, Ba Cu Zn
% % % % % % % % % PpPm Ppm Ppm
1 BCD - 0001 74.9 | 12.5 | 0.098| 0.560| 0.187 | 3.78 | 1.64 | 0.015| 0.166| 1340 17 9
2 0002 68.4 | 14.7 | 0.154| 1.71 | 0.196 | 4.12 | 4.46 | 0.032| 0.216| 2400 153 19
3 0003 67.2 14.2 0.185| 3.03 0.175| 3.34 6.38 | 0.076 | 0.200| 2310 1080 45
4 0004 70.2 13.4 0.175} 2.57 2.51 1.90 4.19 0.083 | 0.166| 1240 110 43
5 0005 71.2 | 13.0 | 0.126| 1.72 | 1.97 | 2.65 | 3.79 | 0.055| 0.166| 1470 920 39
6 0006 73.2 | 12.5 | 0.098| 1.41 | 0.144| 3.53 | 5.33 | 0.041| 0.166| 1880 550 59
7 0007 69.3 | 12.5 | 0.365| 2.02 | 1.02 | 2.83 | 5.49 | 0.063| 0.183] 1480 780 56
8 0008 70.4 | 12.3 | 0.228| 2.19 | 0.009| 3.08 | 6.11 | 0.067 | 0.166| 1710 590 73
9 0009 70.8 | 13.0 | 0.164| 2.32_ | 0.181( 3.32 | 5.38 | 0.081| 0.166| 1840 | &00- 62
10 0010 71.9 | 12.1 0.466| 1.67 0.253 | 2,93 5.72 0.052 0.150| 1730 740 56
1 0011 29.3 | 16.4 | 0.542| 16.1 | 0.003| 0.042| 22.9 | 0.549| 1.37 30 890 340
2 0012 61.8 | 14.5 | 1.35 | 6.25 | 0.179| 2.55 | 7.86 | 0.222| 0.984| 1200 26 120
3 0013 39.1 17.4 0.905) 10.8 0.066| 1.81 17.3 0.304| 1.45 980 30 143
4 0014 44.7 | 18.1 ! 0.893| 9.15 | 0.094| 2.37 | 16.7 | 0.280| 1.43 | 1170 230 115
5 0015 66.3 13.0 0.304) 3.20 0.0881 2.80 9.38 0.087| 0.333] 1480 1800 70
6 0016 66.1 12.1 0.928{ 3.88 0.528 ] 1.45 11.6 0.187; 0.350| 1010 l% 150
7 0017 30.2 | 20.0 | 0.804| 11.7 | 0.088| 2.00 | 22.7 | 0.423| 1.55 | 1170 650 181
8 0018 69.3 | 14.5 | 0.190| 2.77 | 1.86 | 2.66 | 3.72 | 0.050| 0.233| 1430 430 25
9 0019 70.6 | 13.8 | 0.152| 2.09 | 0.187| 3.76 | 4.86 | 0.046| 0.183| 2050 570 28
20 0020 70.4 | 12.1 | 0.264| 1.14 | 0.632] 3.13 | 6.94 | 0.042] 0.166| 2300 122 25




JOB # 83-055

Page 2/3
Client No. Sio2 A1203 Cao MgOo Na20 K20 Fe203 MnO TiO2 Ba Cu Zn Au Ag
4/ $ % % $ % % C % % % ppm ppm ppm ppb ppb

21 BCD - 0021 71.0 11.7 0.225{ 1.40 0.173| 3.25 6.94 0.032| 0.183{ 2030 730 23

2 0022 66.7 13.8 0.309| 2.78 0.175| 3.22 6.58 0.071| 0.200]| 1840 350 37

3 0023 66.7 13.2 0.374| 3.68 0.186| 2.82 8.11 0.072| 0.200| 1520 480 42

4 0024 68.4 13.2 0.720| 2.50 0.266} 2.84 5.90 0.061( 0.183] 1640 280 57

5 0025 68.2 13.4 0.172 2.35 0.285| 2.96 6.75 0.042 | 0.183]| 1780 1290 105

6 0026 70.6 12.8 0.383( 2.19 0.369| 2.72 7.01 0.045! 0.l66| 1650 450 102

7 0027 72.1 12.6 .0.373 1.06 2.75 2.05 4.23 0.038| 0.183| 1100 880 87

8 0028 45.3 17.8 0.672| 10.6 0.091} 2.20 14.4 0.444] 0.967| 1000 180 240

9 0029 56.0 13.4 0.969| 5.87 0.134 | 1.19 12.6 0.277| 0.850 780 58 153
30 T 0030 71.4 13.0 0.128 l.4égm.0.124 3.81 5.43 0.037| 0.183| 2000 ‘EBO_ 36

1 0031 65.9 15.3 0.686| 3.58 1.25 3.02 5.65 0.132| 0.233| 1750 176 72

2 0032 66.5 15.7 0.211] 3.60 0.696 3.74 4.19 0.121{ 0.216| 1460 57 58

3 0033 68.0 12.8 0.205{ 3.18 0.117} 2.99 6.21 0.086| 0.1le€| 1600 1330 46

4 0034 71.2 13.8 0.311] 2.85 0.2991¢ 3.10 5.29 0.042} 0.166| 1560 53 33

5 BCS - 0001 55.6 17.0 2.41 5.85 4.78 0.536| 9.40 0.171] 0.767 230 63 59

6 0002 61.6 18.1 2.59 4.92 6.67 0.668| 3.83 0.129{ 0.633 180 40 26

7 0003 54 85

8 0004 48.8 17.6 6.97 2.82 0.148| 3.98 12.7 0.272( 0.700 530 160 56

9 0005 52.0 16.4 8.72 2.82 4.04 1.98 7.41 0.373| 0.717 440 500 45 4 130
40 0006 50.0 17.2 9.79 4,43 2.45 1.14 9.15 0.296| 0.733 260 310 57




= JOB # 83-055
TERRAMIN RESEARCH LABS LTD. Page  3/3
- Client No. Sio2 A1203 Cao MgO Na20 KZO Fe20 MnoO TiO2 Ba Cu Zn Au Ag
/ % % % % % % % % % pPpm ppm ppm Ppb Ppb
41 BCS - 0007 54.5 | 17.4 6.22 6.65 5.19 0.841| 4.15 0.161 | 0.800| 230 173 20
2 0008 46.0 | 12.3 9.74 5.79 | 2.21 1.90 | 7.21 0.197 | 0.417| 410 56 66 6 600
3 0009 73.2 13.0 0.772| 1.66 1.24 4.22 3.10 0.045) 0.350 980 8 35 4 70
4 0010 40.8 20.8 12.7 4.66 0.691 | 1.48 13.2 0.342} 1.42 590 8 64 4 50
5 0011 73.8 | 12.8 3.22 0.308 5.74 1.17 1.10 0.054 ] 0.316| 690 4 91
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JOB # 83-262-A

= Corporation Falconp#d Copper [™== P T ik
= ST FILE
TERRAMIN RESEARCH LABS LTD. [ VT — Page 1/2

X035
Client No. SiO2 A1203 cao Mgo Na2o Kzo Fe203 MnoO Tio2 Ba Cu Zn Au Ag
% % % % % % % % % ppm ppm ppm ppb Ppb
1 BCS - 0092 71.0 12.7 .227 | 1.30 2.57 2.41 | 4.71 0.030 0.18 | 1560 720 70
2 0093 43,8 15.9 | 6.84 ] 4.71 3.86 2.12 | 10.2 0.188 | 0.67 900 86 113
3 0094 73.8 | 12.5 .272 1 1.35 |3.28 1.88 {3.76 {0.036 | 0.17 | 1030 910 45
4 0095 1710 64 6 600
5 0096 56.7 15.7 | 1.411{5.79 |5.76 .090 | 8.53 0.364 | 1.07 150 300 230 |
6 0097 62.2 | 12.3 .245 | 8.67 |1.07 1.03 | 6.15 0.125 | 0.28 | 970 8 550
7 0098 76.4 | 12.7 .239 1 1.72 2.91 2.34 | 2.89 |0.027 0.18 138 17
8 . 0151 55.0 | 15.9 | 3.68 | 5.64 3.77 .096 | 11.9 | 0.248 | 0.63 50 57 90
9 . 0152 53.1 | 15.9 | 4.66 | 6.23 3.75 .261 | 10.2 0.312 0.62 | 120 | 46 98 E
0 T T 0257 75.1 | 12.8 .116 2.3g’- 1.67 3.43 [3.25 | 0.027 0.23 10 147 §
1 0258 77.2 | 11.0 .060 | 1.99 .290 2.70 ] 3.03 0.026 0.17 1 | 28
|
! 2 0259 74.4 13.4 .937 | .484 .364 3.19 | 2,59 | 0.092 0.18 8 E 32 |
o 3 0260 71.7 | 13.6 .530 | .869 [2.72 .2.25 1 4.55 0.129 | 0.32 5 50 |
4 0263 _ 57.8 | 16.2 3.72 1 5.59 |4.92 .675 | 6.24 0.049 0.72 b 19 19 !
S 0264 76.4 | 12.1 .278 | .738 .516 ,2.28 1 2.00 |0.052 0.15 10 34 ‘
8 0265 71.2 13.2 2.07 | .972 1.33 2.52 | 3.22 0.070 0.25 8 40 z
7 0266 73.4 | 10.4 3.27 | 1.77 .492 1.93 ] 2.81 0.114 0.18 37 38
8 0267 74.0 13.2 .820 | 2.88 4.99 1.09 | 2.66 0.032 0.23 1 16 }
9 0268 78.7 10.8 .267 | 2.07 .288 2.83 ; 3.57 0.036 0.20 1 43 é
20 0269 84.5 9.26 .320 | 1.25 2.53 1.35]1.18 0.012 0.12 -1 7 j




JOB # 83-318

—= Corp. Falconbridge Copper i i
TERRAMIN RESEARCH LABS LTD. : O’V— q

Page 1/3
Client No. Pb SiO2 Al203 cao MgO NaZO K20 Fe203 MnO TiO2 Ba Cu zZn Au Ag
ppm % % % % % % % % % ppm | ppm ppm ppb ppb

1 BCD-0035 68.5 13.2 ) 2.49 2.88 1.66 2.23 1 2.54 0.071 0.17 3890 29 46

2 0036 67.4 l3.0' 2.83 3.17 0.98 2.00} 2.95 0.072 | 0.18 7200 30 55

3 0037 75.3 13.4| 1.69 1.19 2.12 2.68 | 0.84 0.027 | 0.17 1220 24 34

4 0038 68.5 15.3 1 1.34 2.70 1.14 3.00| 4.34 0.077 | 0.20 1890 38 41

5 0039 61.6 17.04{ 1.52 6.71 0.59 0.15| 6.49 0.110 | 0.45 100 28 65

6 0040 340 5.55 0.059 5800 300 2900 390 5900

7 0041 39 4.24 0.065 3330 86 105 40 1090

8 0042 16 5.26 0.059 3730 84 156 28 | 540

9 0043 17 _ 3.69 0.044 3400 123 | 290 112 | 1030
10 0045 74.0 12.9 2.10 1.92 3.29 1.64 ] 0.92 0.032] 0.13 740 6 59 ;

1 0046 71.0 12.3 ]| 3.65 1.54 1.62 3.16] 1.61 0.040 | 0.13 2300 6 17 |

2 0047 6 3.38 0.049 5800 51 174 38 300

3 0048 68.5 l4.6} 2.78 2.16 3.22 2.224 2.07 0.050 | 0.20 1610 21 37

4 0049 74.2 13.6) 0.58 0.99 1.28 3.63 | 2.27 0.014 ) 0.18 6800 60 1830

5 BCS-0100 43.6 18.0 7.60 3.42 4.95 1.54| 11.8 0.179 0.98 240 68 107

6 - 0154 70.0 14.0| 0.37 3.05 3.30 4 1l.98¢ 3.91 0.048 1 0.17 690 8 41 1

7 . 0157 53.7 18.14 0.73 10.2 0.21 2.46| 11.0 0.145 0.62 830 6 74 |

8 - 0158 71.0 12.7} 0.81 4.73 2.60 0.83] 6.63 0.120; 0.18 330 10 45 1

9 0159 49.4 16.8| 10.3 4.11 2.84 0.54| 13.3 0.194 | 2.34 310 197 64
20 0160 49.4 20.0] 6.16 2.59 4.76 0.96 11.6 0.315 1.45 610 43 300




JOB # 83-318

Page 2/3
Client No. SiO2 A1203 cao MgO Na20 K20 Fe203 MnO ] TiO2 Ba Cu Zn
% % % % % % % % % Ppm Ppm ppm
21 BCS-0161 66.7 15.9 2.13 0.65 4.64 2.31| 3.40 0.071| 0.25 670 6 39
2 0270 70.6 15.7 1.69 0.64 4.35 2.36} 3.60 0.053 | 0.25 6 43
3 0271 77.0 11.9 1.01 0.38 5.78 0.301{ 2.87 0.041 | 0.17 5 40
4 0343 74.9 12.3] 0.13 2.67 0.20 2.72 4.61 0.061 0.13
5 0344 50.5 17.4] 9.01 4.56 5.92 0.50) 6.04 0.185| 0.78 350 9 46
6 0345 47.1 15.3} 6.16 8.85 2.02 0.81 12.4 0.199} 0.70 290 125 112
7 0346 64.2 14.0] 1.21 1.32 0.25 4.49 | 7.36 0.049 0.22 1900 149 6400
8 0347 48.8 1l1.01 13.5 9.50 1.64 1.03] 9.98 0.266 | 0.53 360 48 87
9 0348 48.8 17.2¢1 11.0 6.43 2.76 1.58| 9.83 0.143} 0.72 700 15 30
30 B&D:BEOB 65.9 14.6| 4.34 1.7l< 2.93 2.42| 2.32 0.041 | 0.20 500 3 31 ?
1 0409 | 67.6 14.6| 1.83 2.45 3.50 2.71 | 3.86 0.040 | 0.18 860 5 33 é
2 0410 65.9 15.1} 1.76 2.64 4.22 2.48 | 4.71 0.097 | 0.22 800 5 48 3
3 0411 71.9 13.0}) 0.52 2.64 2.59 2.02} 3.98 0.106 0.17 1080 | 103 | 111 |
4 0412 70.0 13.4| 1.39 2.21 3.50 1.70| 3.49 0.112 ¢ 0.17 1620 74 49 j
5 0413 77.4 13.2| 0.99 0.79 1.97 2.781 0.84 0.017| 0.17 1100 13 14 ;
6 0414 68.5 14.6 2.24 2.57 2.60 2.241 3.32 0.0891 0.18 810 14 51 i
7 0415 70.8 15.1| 1.57 0.98 2.80 2.94} 1.30 0.026, 0.20 1940 51 21 é
8 0416 71.0 13.4 1.93 1.62 3.17 1.84 2.05 0.046 | 0.17 960 81 50 E
9 0417 , 69.7 13.2] 0.99 3.33 0.36 2.60| 3.68 0.075] 0.18 1080 ! 470 31 L _-gw
40 0418 73.8 13.0) 0.72 3.30 0.38 2.74 ) 3.12 0.046 | 0.17 1940 44 34 |




JOB # 83-318

TERRAMIN RESEARCH LABS LTD. Page  3/3

Client No. 8102 A1203 cao MgO Nazo Kzo Fe2O3 MnO | TiO2 Ba Cu Zn
% % % % % % % % % ppm ppm ppm ;
41 BCD-0419 67.2 14.41 1.22 1.99 1.12 2.711 5.55 0.039] 0.18 1620 980 31 |
2 0420 71.9 12.9| 0.98 3.22 0.32 2.43| 3.064 0.050| 0.17 1410 137 29
3 0421 70.6 13.2 1.58 1.54 1.48 3.17] 3.69 0.045| 0.17 4200 26 260
|
4 0422 72.7 13.2} 1.07 2.02 2.74 2.21} 2.87 0.085| 0.18 7800 26 560 1
5 0423 73.6 12.7| 0.93 2.75 1.27 2.76 | 2.17 0.049| 0.17 2310 65 730 |
6 0424 48.3 18.3| 0.96 8.17 0.28 2.42| 13.6 0.407| 0.67 1800 1530 440
7 0425 57.8 15.9 0.89 6.55 0.12 3.01 7.59 0.191| 0.55 1140 240 260
8 0426 73.8 12.3| 1.15 1.69 1.47 2.96| 3.17 0.013} 0.15 5000 930 38 E
9 0427 75.3 12.1| 2.45 1.11 4.26 1.04} 0.70 0.015} 0.17 650 ~‘? | 20 i
50 76258 6.91 14.7| 1.83 2.2i‘ 3.33 2.30| 2.36 0.068]| 0.20 1390 11 64
1 0429 73.6 13.0| 0.84 3.08 1.36 2.96| 2.76 0.072] 0.17 173Q 36 350 i
2 0430 62.7 14.71 1.06 6.70 2.37 1.25} 6.70 0.315]| 0.42 1280 240 1170 |
3 0431 58.6 16.8| 1.01 7.79 0.12 2.82] 7.32 0.287 | 0.65 1290 58 340
4 0432 73.4 11.9| 1.18 1.53 1.55 2.63| 3.10 0.022 | 0.15 3830 211 67
5 0433 71.9 12.7| 0.77 3.08 0.98 2.53| 6.40 0.066| 0.23 1500 290 64
6 0434 52.2 17.0| 3.54 7.39 5.39 0.78] 9.12 0.207| 0.68 440 6l l;é
7 0435 53.5 16.8 5.65 5.62 5.49 0.56| 9.27 0.148| 0.68 280 93 60
8 0436 55.6 16.3} 4.45 5.60 5.74 0.78]| 8.39 0.156] 0.70 | 300 78 67
9 0437 55.2 16.6| 3.22 6.88 5.61 0.82] 8.80 0.186 | 0.65 270 80 106 ‘
60 0438 51.6 16.1}| 7.95 5.24 4.68 0.73] 8.17 0.194 0.70 370 209 75
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—— JOB # g4-081
K TERRAMIN RESEARCH LABS LTD. Page /7 .
Client No. SiO2 Al cao MgO NazO KZO Fe2O MnO TiO2 Ba Cu zn L..0O. I._
% % % % % % % % ppm ppm ppm %

1 BCS-0621 41.7 25. .015 4.06 . 264 .03 12.2 .135 1.33 3080 135 66 7.85
2 0623 76.6 12. .039 .428 .402 78 2.23 .004 .133 1200 8 3 2.70
3 0701 51.3 16. .562 6.10 3.65 .323 15.4 222 2.02 220 85 149 4.25
4 0702 47.1 17. 8.39 4,79 3.49 113 14.4 222 1.93 170 17 115 2.70
5 0703 46.6 17. 10.0 4.31 2.31 .123 14.2 .210 1.85 120 139 118 3.10
6 0705 46.4 21. 9.92 3.42 2.52 .14 10.4 .151 1.05 640 11 72 3.20
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Job # 84-081

TeRRAMIN RESE

ANALYTICA)xL REPORT

Corp. Falconbridge Copper

ARCH LABS LTD.

Date June 24, 1984

Client Project Mt. Sicker Page 1/2

P.0O. 204-80
Sample No. SiO2 cao Mgo Na2 Ti02 Ba Cu Zn
% % % % % ppm ppm Ppm
PFr-2689 71.0 1.47 1.79 2.21 .150 1420 9 25
2690 70.2 1.06 1.66 5.45 167 1010 9 17
2691 50.7 9.43 5.14 2.04 3.25 290 178 60
2692 62.2 2.88 2.92 4.10 .334 1100 8 56
2693 74.4 .083 .922 1.19 .167 1320 21 21
2694 50.7 5.46 6)50 4.19 .817 590 63 69
2695 49.4 10.2 6.63 2.48 2.02 250 165 45
2696 49.8 8.83 6.68 2.56 2.03 120 103 57
2697 48.3 10.7 6.15 1.94 2.75 200 138 62
2698 67.2 .076 .739 .384 .400 1200 17 32
2699 70.8 .088 .667 .404 .267 1620 24 26
2700 51.3 7.61 5.01 2.18 2.54 190 191 105
2701 72.7 .630 .086 3.59 .400 1570 96 41
2702 60.8 2.98 2.90 4.07 .317 1070 9 56
2703 50.7 9.35 6.23 2.98 2.19 150 110 79
2704 48.8 9.39 5.57 2.41 2.29 280 180 58
2705 68.5 .663 1.54 4.97 .434 680 4 94
2796 73.2 .099 2.25 1.59 .217 920 4 58

|
|

14, 2235 - 30th Avenue N.E., Calgary, Alberta T2E 7C7
Telex 03-821172 CGQY

(403) 276-8668




